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R34 R (Test Results)

3% 3R 4 (PART NAME)No. 1 © AW (TRANSPARENT PLASTIC (JC850))

A B R = (Rii 5 Mtk
(Test Items) (Method) = (Limit)
fif 23X B / Heat Tolerance S2EPBBPRLEATBSOEXIABBERZ TR BEHW / BYW /
(120°C, 1 hr) B A & (MOHWU00023. 01, 10543 A1 B8R FH Appearance | Appearance

105190016938 24 ). / With reference to Methods | not changed | not changed
of Test for Labeling Conformance of Heat
Tolerance of Plastic Food Utensils, Containers
and Packages (MOHWU00023.01, MOHW Food No.
1051900169 announced, March 1, 2016).

#3x(Note) :
. ARBERFAACBEZL T BRTE BT BRERTEARELBELAAMEEH -/ Due to the
commercial competition and other consideration the client can’ t provide information related to the
submitted sample besides the information listed on the page one.

ORI E R R RE X R T AR RL R EEXARAERZIAEN HEGES
% M 1%k #Er - (The test report is the test result issued by the testing
institutions as requested by the consignor. Regarding to the legitimacy of
the product, it shall be determined by the authorities according to the law.)

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at h
and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at it Anenuon is
drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that m!ormauon comatned hereon reflects the Company's
findings at the time of its intervention only and within the limits of client’s instruction, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties
to a transaction from exercising all their rights and obligations under the transaction ‘documents. This document cannot be reproduced, except in full, without prior written approval of the
Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.
Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.
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